Ultimate set up
for High Traction

=y

1/10 SCALE 2WD OFF-ROAD RACING CAR KIT

/1

A T TS TR



ZOEFITIERR/CH—FVhZEHE

VRDIEE. FRHICEDESTEVE T COFvME. D

D—ILRF+VEFY A—H—THBHITED

SEE- R AR/CH—TC9 . AFHEAE(CHESTEIELLMEIN - B2 ETZEUCEIT NS, S CHOFRICRULE T EDHRE T,
Z2IICEUVATIELTZHD FE5H]
R/C h—%=ZR=2IC ERHIR
BFER(PRELIT) b $HiEITT BRI B FREFDHDIEFHN BR2EEIALTTEL,

I HIIDE= B ETOF=E R B \yFU—0OmbiklL B
wﬁo)mz,iﬁpﬁumau-cm\t?-m INETEEBSR @ IIEWR/CH—IIBRADS. FHEIOMERIZENAE  (\vFU—([CRBOHABICESEHEALTTEW.)
ERHADE, ERICRIRTY . —RHHBEFIVEBDET . L—ILEF> TRETHZAP. @ /\yFU—EFETIHIE. AEICKI LT LMIOBNERRE

@ AN DREICUTAEEBEND Tl F—TRER. T R/CH—RY—FYhTESETTE, BACIToTTEL. X SRS COREDRITTTEL,
BEfRIEENSDoIBEGE. ITE 7 IF—YEREET @ NEE. ABRDADREEICIED L SIFEM CREMICESEE @ \vFU—DFREREFBINIERCIERLT TS, FTES
sELEDETEL. WTTFZL, OB TBRET & BEOBAFRNT DREIMD

® ENOFICHEREREF THY . RIEDRNEDNS ® R/CH—EBREEFRTZH. ASHONS TV TREDSS BOET . \yFU—RENE0EEMR L5FBEHRIELTT
ENBMIHAII N HRET IFRET DBDBOE T KB EAIGES | HFD IS 0,

® HHIUTIRF BB IENUECHEDET  RLDH LWL BEMOEVERTESETTEL. @ ETRONyFU—REVRECEDFT SERERTHE/N\Y
[CATEENBICE I TEEERLTTEW. X 7y @ AERICR/CH—EESETNBIANZEAR. ERHEES FU—ZGHIBCHEDFT DT AHEEEBENTHSFE
5—F A ISEERATIRERBEHVETOTEREL BOKSIC, ERHERELEST. RERNMD T TS, LTFEL,

TFEL. @ R/CH—IEKERNET MOBP. KIcED DB BHFTE @ FECHoR/\yFU—E—ROITE—RITHTTC. BFEX
® HRICHBCERMEERALTVEY. INTaNE 5E%&.R/CXADENTED . RET BRIEDBOET THEHFAOERECIRTT TV,

SR\—VERTyIUHSIK BEMGEINYBRLEDE @ R/CH—DEBEHES EPONIUN, ¥4 PELEEEETED

o rAEUBNSSICERLTTFE L, 7./ wrU—sgRLgRBRcToc. BESScFE: [l E—Y—0OHDIRL B

@ TSATAvIN—VIBERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—EHHREICIEDENSDET . BIRTY ® 7.2VDOINYFU—TCE—5—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEHET DLSIC DTHEPFBZEBVTHS AT FIRAEEZLTTEL — N ERELBSEIROE TS EISNETDT. 6
HBHITTTEL, LE—5—DIL—01 V%S BHIE. E—5—=LohbERE

o mipvri—rmrEnLczesTrrL.EESsrE [l FESBAFIE N LB~5VIEETHSELLT T,
TRECI-FIEMTIERIRTT X ERBERC 0 5 rhzmETaL5Ic. A0 LCR/CH—EBEFT. @ T H—REBNEAYFFYANBETT . $ILTHEXE
BRINTLEVEYa—MEEDRNP, HEEE T ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEEDE T . ERRRICT Y
REHRGLBSHBOFT LTHS, E—I— &Ny T U—BERLET. —ZUHULD. TSV TERSRIRT DEDAYTFY

® ZELLLODE WERTIL REMDNEFLUEDET o o777 #RHIEL. 2 yFEONICLET. GEERO ZELTREL.

BEAEDT D IRIBURIS EBBEDBOFT o BENTHoTLBEBRTT MICEEOBVRETERL O E—5—OUEECESEF PHERRLTTE . ¥ PHEHR
® ZER[F BEICNTORNCLEHREL. BRORVEH TFEL.) ETHEVWEE—5—DOHEEE TS CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDZAvFZONICLET .

B ETRTFIENR

® ZRE—RIVPO—SDORAvFZOFFICLET .
@ NyFU—DEFEENLET.
@ REEEDRAvFZEOFFICL. 7T T ZfDEFET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICHEDE T EHRETTD
LE—Y—ZHBHIHRICHEDTT DT FEHHMZENTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL CICAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

ETDEOHICHIEDBEVNKOIEL BHD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2Fvx)L7OMR (1 U=k, 1 7VTEHER)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
ETRA7.2VI\vTU—)\wT (ANL—K\Wwo /EI\U—5 1)
7.2V BATTERY PACK (Straight Pack / Saddle Pack Type)
FE1TH/I\WvFU—FEzs
BATTERY CHARGER
ETHE—Y—
MOTOR
T ZERANS—
BODY SPRAY PAINT

HHH I CDIRICHIEARITSITE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

— ]| ——0] ]| —)|
AT ZARSA JN—(2mm, 1.5mm) TSARSAIN—()\)
HEX WRENCH SCREW DRIVER(SMALL)
YT=1BW T—2ZLYF 1.5mmAvgZRSA){— ¥1200 YT-DP1W T—ZLVF #1TS5ARSA/{— ¥1200
YT—20W D—ZZLYF 2.0mmAwIZRS A )\— ¥1200
—TE—=
[ == o
F YRS A J\—(7.0mm, 5.5mm. 5.0mm) BODY REAMER
NUT DRIVER YT-BMRW D—22LYF 5«4 U—<— ¥3300

YT-NBOW T—JZXL>F 5.0mm FvhRS54/{— ¥1520
YT-NB5W J—JZAL>F 5.5mm FvhRSA/{— ¥1520
YT-N70W J—ZZL>F 7.0mm FvhRS4/){— ¥1520 @

-4—-:- ]
D) QUICK DRYING GLUE

CS—SGEX BifgiZi&#| ¥800
JI\U=

SCISSORS
YT—CS1 /\Y= 160mm ¥1200
YT—CS2 H#R/ (U= ¥1200

i~

SIFRIF —w)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE
FyNIADTWAIE

TOOLS (INCLUDED)

|||_ ]

+=FELUUF =2 I\wI )L F NALVF(1.5m&2.0mm)
NUT WRENCH TURNBUCKLE ALLEN WRENCH
WRENCH

HREZTDICREBEIBDRICA S ANZULoDOSIRL. SEAZEDIEEICHE> CTHEREICH B EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1. XAV v2—DHEILT

Main Chassis Assembly

CDOR—=IJTHERTD/I\—Y
Parts used on this page

{ﬂ/.’ 2

Z2-0028P2
Y4 RIL—h
Side plate

Z2-0028P2
Y4 RIU—KLE&R F 1
Side plate L& R T1Ea

Main Chassis

a

ZC-F38
gﬁgﬂ{ggy_ M3x8 BSER
. . FHS Screw
Main chassis
ZC-F38
M3x8 BS5+vw T X6 g
FHS Screw

2. 70V MR DY NOBYT T

Front Suspension Mount Installation

K #1 ORB
Bag #1 Contents z2-018M

JULoAY RYIY KL
| Bulkhead Mount L
I"

Z2-201P
NIVISVIRZA K X2
Bellcrank Post

Z2-201P
NIVISVIRA
Z2-018M Bellcrank Post
JULIAY RYTVBLE&R X & 1

Bulkhead Mount L&R

Z2-300FLO
7270V ATV K
Al Front Suspension Mount

— . XA (TER
Z2-300FLO Note position

ZIL=70Y M RAIIV K X1
Aluminum Front Suspension Mount

ZC-F315 /
cm @ M3x15 HSEZ
FHS Screw j

ZC-F310 g
ZC-F310 SE
FHS Screw @

ZC-F315
M3x15 HSEZR X2

FH Screw @




3. RIVI ST DES}IF

Bell Crank Installation

[:om—y‘mﬁmnm—w

Parts used on this page

LK#1 ORT
Bag #1 Contents

Z2-002B
70V RMNILIAY R X1
Front Bulkhead

Z2-201BA2
NIVISUT X2
Bellcrank

Z2-201CL
Try—-UTVT X1
Center Link

Z2-300FU
FPIWEZPyIN—=F—LI DIV K X1
Aluminum Upper Arm Mount

(1:1
) ||

BB-730-4
3X7 RFPUVT X4
Bearing

BB-105-2
5Xx10 X7 UVT X4
Bearing

Offm

ZC-206SH
Oy RIVRKR—=ILM X1
Ball Stud M

@i

ZC-206LH
Ow RIYVRAR—=LL X4
Ball Stud L

©

ZC-S350
3x5 YL X2
Sim

©

ZC-A3610B
Tmm7Z)VZZAXR—Y— - B X 16
Tmm Aluminum Spacer - Black

Qi

ZC-BH38
M3x8 RF Ay R X2
BHS Screw

(o

ZC-BH310
M3x10 iRZ Ay R X2
BHS Screw

(oo

ZC-BH315
M3x15 RZUAY R X2
BHS Screw

ZC-BH315

M3x15 Ry Ay R
BHS Screw

:

ZC-A3610B

I BB-730-4

Tmm 7)) AR—t— - B @L; 3X7 NF YUY
Tmm Aluminum Spacer - Black I Bearing
©)
BB-730-4 |
X7 RXFPUVYT
Bearing I I
& @
ZC-A3610B | ZC-S350
Imm 7S AR—t— - B ©® ©O©xsvn
Tmm Aluminum Spacer - Black I Sim
=g @
|
2|
(S
B2-201BA2
~N)Wos2o
Bellcrank

<l

ZC-206LH

Ball Stud L

ZC-A3610B |
Imm7LI2x—t— -2 &
Tmm Aluminum Spacer - Black

<

Z2-300FU
PYIN—=F—LIDU
Upper Arm Mount

BT oL .

% BB-105-2 /
Js BX10 TP UV
@ Bearing &
sl
S

BB-105-2

BX10 R7U ya“s/

ZC-206SH
Ov RIY RR—IL SS
Ball Stud SS

&) zo-201CL
wyy—UvY
2 Center Link

/”
AL

A

ZC-206LH
il QY e,
a u

Tmm Aluminum Spacer - Black

ZC-BH38
M3x8 Ry UAw R
BHS Screw

ZC-BH310
M3x10 iR R
BHS Screw

Z2-002B
70V MULIAY R
Front Bulkhead

Bearing

NAELVF (2.0mm)
Allen Key ( 2.0mm )




4. VY97 — LDt

Rear Suspension Arm Installation

LK #2 DNE
Bag #2 Contents

NS i
Z4-008RS4

UvO7YRX7—L L&RF 1
Rear Lower Suspension Arm L & R 1Ea

Z2-001B
U7V I(—= X1
Rear Bumper

i E—

Z2-300RF2
UVHIIDV - F X1
Rear Suspension Mount - F

Z4-300RRS
UPHAIIY kR X1
Rear Suspension Mount - R

O
@) ®)
Z2-300RF2 / Z2-300RS

UPHIAI I RAR—H— - FX1
Rear Suspension Mount Spacer - F

Z4-300RRS
UVPHYRAYDI Y hAR—H— - RX1
Rear Suspension Mount Spacer - R

B

Z2-300RF2
UPHYIIIV K- F
ear Suspension Mount - F

Z2-300RF2 / Z2-300RS
2 UVYAIDY RAR—Y— - F
Rear Suspension Mount Spacer - F

CDOR—ITHERTD/I(—Y
Parts used on this page

M3x10 B5ER g

FH Screw
XEEITER
Note position
Z4-008RS4

Z4-300RRS
<> UPHAYIV b~ -R

So~_Rear Suspension Mount - R
o

UvO7Y27—L4R R0 o
Rear Lower Suspension Arm R

I &
%ﬂz&ll.;_f_,ﬁ
Note position B4-3008

—— 2OV Iy ya
Suspension Bushing

ZC-A3610B
[~ Tmm 7S 2R~ @

B4-300B 1mm Aluminum Spacer - Black

BAYI Y N Ivva

Suspension Bushing
B4-009B
< TN

A VF—YRT7—-LE

Inner Sus. Arm Pin
ZC-A3610B
Tmm 7V AR—Y—- 2

Tmm Aluminum Spacer - Black

Z4-008Rs4
Uvar7Y9R7—L L
Rear Lower Suspension Arm L

% D7)\ )—
Rear Bumper

Q Z2-001B

by Z4-300RRS
UPPAIIY RAXR—Y— R
Rear Suspension

Mount Spacer - R

g ZC-F310
M3x10 H5E 2

~ FH Screw
P UVEASRAYTY w10
! Rear suspension mount bushing pairings
BA4-300B 0V b~ /RF U+ /RR =2
HY2RY YV hJwva RF x2 Front Rear Toe-angle
Suspension Bushing FUFAFy R
7 v . . . . .
Anti-squat 0 1 2 3 4

> K
€ €

B4-300B
YAYUY hJwvYa1RR X2

Suspension Bushing
@

0 0 - -
B0 =
o) 0
%8 T-H3

rHe
e (3
<] > <] > < >
A
6H . . 3 3
2-50
rHS 0 1H) (UtH
ZC-F310 0. 1-H3 5.HA
M3X10 955 v 7 x4 @ 8
FHS Screw He )

K _ 3 3
I II <] > HS ! H <] > < > 3.55
B4-009B I 0 0 LH) (_LH

©

ZC-A3610B
Tmm 7V AR—Y— - & X4
Tmm Aluminum Spacer - Black

[

AVF—PBRT7—LEY X2
Inner Sus. Arm Pin




5. 70V bM3yvo59—0TIF

Front Shock Tower Installation

[ #3 ODRE
Bag #3 Contents
COR—IJTERTD/I\—Y
Parts used on this page

%% &°
o o

o o
Z2-017

JOYbhYavoy0— X1
Front Shock Tower

] ©

ZC-N3P ZC-S37

M3 7wk x2 DvIyvy— X2
Nut Washer
ZC-F310

M3x10 B3>+ vv T X4

FHS Screw

:

ZC-BH322
M3x22 RF Uy R X2
BHS Screw

ZC-BH322
M3x22 Ry Ay R
BHS Screw

Z2-017
JOY hkravoyT—
Front Shock Tower

6. UV Y3y iyT7—DHEHFIT

Rear Shock Tower Assembly

R’ #3 DT
Bag #3 Contents

CDOR—=ITHERTD/I(—Y
Parts used on this page

Z2-018
UvravosdT7— X1
Rear Shock Tower
Z2-001W

) ROV KDwyv— X2

WMount Washer

Z2-001W
DA VGAR—Y— X1
Wing Spacer

Z2-001W
DAVIIIY N X2
Wing Mount
) ZC-N3P zc-s37
'@' SMST\‘J k x2 @ Ty p— X2
NS Nut Washer

ZC-F310
M3x10 B35+ v v T X2
FHS Screw

|

ZC-BH312
M3x12 IRF Ay R X4
BHS Screw

:

ZC-BH322
M3x22 IR Uy R X2
BHS Screw

ﬁamaz
M3x22 &>~y K

P BHS Screw

ZC-F310
© M3x10 B35+ v v @
I FHS Screw

Z2-00TW

74
ZC-N3P (SN ) NIRRTy v—
M3+ bk gcjs;s;_ ‘\9 Mount Washer
Nut Washer <>
72018 <> Z2-001W
@ Ubyayoso— DA IG AR~ —
Rear Shock Tower ‘ Wing Spacer
Z2-001W
IA4VIRIU
Wing Mount
@; POTHEALET.
ZC-BH312 Used on P.9

M3x12 RF Ay R
BHS Screw

Uv>3vI57— Assy
Rear Shock Tower Assembly

ZC-BH310
G]m]mmm] M3x10 Ry U~y R x4
BHS Screw

¥UYY 3w IEAICEGIT R P.26 Z8REEL.
When mounting the rear shock to the rear-side,
please refer to p. 26.

Z2-018M
Y3y I T—AR—HY— X1
Shock Tower Spacer

P.26 THEALEY,
Used on P.26

ZC-BH38
G]ﬁmmm M3x8 K& U~y R X2
BHS Screw

ZC-BH322
(D Msxe2 75>~y k x4
BHS Screw

. NALYF (2.0mm)
@ Allen Key (2.0mm )




7.U%7yIN\=7—=LYDY FDEHILT
Rear Upper Arm Mount Assembly

ZC-206LH
Ov RIV RKR=JLL
Ball Stud L

i

R #3 DRE
Bag #3 Contents

CDOR—IJTERTD/I\—Y
Parts used on this page

ZC-A3610B
Imm 7 ZAR—Y— - B

i
s

[ ]

Tmm Aluminum Spacer“- Black

Z2-018M
UV 7 yI\—FP—LIDV
Rear Upper Arm Mount

UV 7yI\—=F—LI DUk X1
Rear Upper Arm Mount

@
Cr{fmm

PO THEALET,
Used on P.9

U7 wI\—=7—LI IV Assy
ZC-206LH Rear Upper Arm Mount Assembly
Ow RIYV RKR=)LL X2
Ball Stud L
ZC-A3610B

Imm PV ZAR—H— - B X2
Tmm Aluminum Spacer -Black

8. FVFT7DHEHMHIIT
Gear Diff Assembly

Z2-503GH / ZC-BH28TP
M2x8 ¥ wEVIER
BH Tapping Screw

UV FA)L #3,000 X1
Silicon ail

Z2-500GM

B2-503GM

Gear Diff

\1: 1)

Z2-500GM

Z2-503GH / ZC-BH28TP
M2x8 FwEVIER X4

Z2-500GM

274 )L #3,000 ﬁ ﬁ ﬁ
Silicon Qil ﬁ
| B2-503GG
> o) HZAT Y ~
Gasket E{}
= ART Y MO UVHICIE
TSy oI URERRNT D
EV—)VEPEELET,
O @) ] Coating the gasket with
L4 L H 2 black grease will help O—@.@—DEX AR
k -J provide a better seal. [CHEICHDAFFTT
Tighten equally in the
KRBT A5 order of ®—® then
CS-SLG -®.
¥—)LJ'U2@860
@ ALYF (1.5mm)
Allen Key ( 1.5mm)
DR, I TORICSIETEL,
Please see below for disassembly/assembly instructions.
B2-501GS B2-503GM
pr— Z2-503GH BD-50060
% #H4 DA Z2-503GH
Bag #4 Contents BD-500G0

B2-501GS /

B2-503GM ZC-BH28TP

BH Tapping Screw




9. FVY Ry IXADEHIIT 72-302C

Gear Box Assembly é:eZTB’offL

Z2-303l
A RS—=yv Tk
Idler Shaft

BB-1510
10x15 X7 UG
Bearing

® #5 DS y, 75T Assy
R Gear Diff Assembly
Bag #5 Contents Y
— - BB-105-2 @
[C(D«—y?@ﬂaé/\—‘y] 5x10 NPU>S BB-1510
. Bearing S
Parts used on this page 10x15 RFYVH
Z2-303TA Bearing
hy 7w Tk
Top Shaft \
BB-105-2

22:803(C | BX10 RPUY
74 RI—F¥ Bearin
Idler Gear g

Z2-302C
FrRyIZR
Gear Box R

ZC-BH310 % M3x15 Ry Ay R
M3x10 Ry AW R BHS Screw

BHS Screw

72-302C -
FPRYIRX(BFV)LERF 1
Gear Box (3 gear) L& R 1Ea

Z2-303TA E

hyTUv Tk X1
Top Shaft

Z2-302R5
SI\—y—hkC X1
Rubber Sheet C

Z22-304C
E—5—-TJL—b
Motor Plate

ZC-F38
M3x8 S5+ vv
FHS Screw

Z2-503IC z2-303
PARS—F1 X1 PARS—YpTh X1

Idler Gear Idler Shaft

Z2-304C

ZC-BH312
- J M3x12 Ry AW R
T = BHS Screw
E—5—TL—b X1 Uvy 3wy o5 T— Assy .
Motor Plate Rear Shock Tower Assembly

ZC-F38
M3x8 US++vwv T X3
FHS Screw

(@i

ZC-BH310
M3x10 iR&¥ Ay R X4
BHS Screw

ZGC-BH312 e c%
M3x12 RIVAw R X2 & Rubber Sheet C N\&
BHS Screw .
ZC-BH310
M3x10 RH YAy K V q
BHS Screw
ZC-BH315
M3x15 Ry YAy R X1
BHS Screw

HMBX10 N Iy RIFR #3 [CADTVET,
The M3x10 BHS are included in bag #3.

VY7 vI\—FP—LYI ~ Assy
@ Rear Upper Arm Mount Assembly

BB-1510 BB-105-2
1015 RXFPU VYT X2 Bx10RX7UVT X4 _._ N
; ; NELYF (2.0mm)
Bearing Bearing @ . Allen Key ( 2.0mm )




10. AU wI)\—, FVY Ry I ADED FF
slipper, Gear Box Installation

gIbhEzEHED
Key onto the
main drive cup.

B

D

B2-670S

AYyN\=RTUVI /@

Slipper Spring

®/
B2-670S / BM-N4F
M4 F/OVFy b

Nylon Nut ‘\

R #5 DRE
Bag #5 Contents

CDOR—IJTERTD/I\—Y
Parts used on this page

@

B2-670S
AUyN—=RTUVT X1
Slipper Spring

1~ 1.5mm—

FKEITCTORY v\ —FARE(F B OFERFIC
DFHCRBIRENBRICEDET,
Adjust the slipper so that when the
car accelerates from a dead stop,
B2.670P there is a small amount of slip.
AYyN\—=TL—hk x2
Slipper Plate

B2-670C
AUy \—=)\y Rk X2
Slipper Pad

B2-SG80
ZJ\—F+1 80T X1
Spur Gear

B2-670S / BM-N4F

M4 75V IFa40VFw b X1
Nylon Nut

Z2-302R
SIK—Y—hk A X1
Rubber Sheet A

D

ZC-F310
M3x10 Y35+ +v T X4
FHS Screw

(o

ZC-BH320
M3x20 RFUAw R X2
BHS Screw

B2-670C
AUy =)y R
Slipper Pad
B2-SG80
ZI\—=F+ 80T
Spur Gear

AUy N\—=TL—hk
Slipper Plate

ZC-BH320
M3x20 R& Ay R @
BHS Screw

Z2-302R

R
Q)\\\ ~ £ \u SH—Y—k A
)« N q @ Rubber Sheet A

NAELYF (2.0mm)
Allen Key ( 2.0mm )




11. Xy FU—iRILY —DHD 13

ZC-BH38

()

Battery Holder Installation ﬁ M3x8 Ry VAW R
ﬁ BHS Screw

Z2-018M
— FYRy IZYR—b~
Gear Box Support

& #6 ODNAE
Bag #6 Contents

CDOR—=ITHERTD/I(—Y
Parts used on this page

ZR-BP6
ARV IF—T 130x20 X1
Foam Tape

Z2-118PN
JCy FU—RILF—IRR b
Battery Holder Post

Z2-018M
FPRyIZGR—k X1 —
Gear Box Support )

Z2-118FS
ARV IFT—T 96x46 X1
Foam Tape

C D)
C D)
Z2-118FS

ARV IF—T92x6.9 X2
Foam Tape

ZC-F310
M3x10 HSEZX @
FH Screw @

Z2-118PN
Ny FU—RILF—F v
Battery Holder Nut

NyFU=TU—MIERY AR IT—TIERARIC
BhETHY RUTTHERATEL,
Attach the foam tape to the battery holder

z2-1 18F’j NG and trim away any excess material.
NyFU—=Tb—
Battery Plate — ZR-BP

Z2-118P
NyFU—=Tb—hk X1
Battery Plate

ARV YF—T 130x20

O

Z2-118PN
Ny FU—RR k X2

Battery Post Z2-118FS

ARV IF—7 92x6.9

g<

—

1

Z2-118PN
Ny FU—RILF—F v k X2
Battery Holder Nut

©

S-7
Uy (B) x4
Ring ( Black )

(93]

A\

AN

‘.((\((- —©

[

ZC-F310
M3x10 5F v v T X2
FHS Screw

©

g

ZC-BH38
M3x8 T Ay R X2
BHS Screw

%

Z8-88325

M3x25 v bR Ua1— X2
Set Screw

NEBLYF (2.0mm)
Allen Key ( 2.0mm )



12. 27702570y I DEHFILT

Steering Block Assembly

K’ #7 DB
Bag #7 Contents

Z2-4158

Z2-413
70V M\JF+vU7 LERF 1
Front Hub Carrier L & R 1Ea

CE=

Z2-413
FrRAI—AUY—K5 X2
Caster insert

Z2-008F
707 kO7YR7—L X2
Front Lower Suspension Arm

=

B4-011F
70V kA JUI\T X2
Front Wheel Hub

CIe ]

B2-010FH
720V k7O X2
Front Axle

B2-415SA
AFFPUVTTU—h x2
Steering plate

(1:1)

BB-105-2
BX10RFPUVT X4
Bearing

BM-415C
o INTF v UTPAR—Y— - B X2
Hub Carrier Spacer - Black
BM-011

B 9 HhAIL/I\TEY X2
Wheel Hub Pin

- ZC-N3P
@ M3 Fwv k X2
— Nut
ZC-206LH
O:@nmm Ov KT KRl L x4
Ball Stud L
z22-414
ﬂ:| FUIEY (B) X2
King Pin (Black)

70414
I]:| FUHEY () X2
King Pin (Thick)
B2-009AF

M2x4 RS2TvEVYT X2
BH Tapping Screw

ZC-C25N
M2x5 Fvv FRIUa— X2
SH Screw

ZC-BH36
G]mm] MB3x6 KAy Rk X2
BHS Screw
ZC-BH38
Gmmmm M3x8 RF Ay R x4
BHS Screw
ZC-BH312
(I ax12 5 e xa
BHS Screw
( ]
B2-009AF

PUY—PGRT7—LEV S X2
Outer Suspension Arm Pin ( Short )

B2-010FH BM-011
20V K70Z)b RAIINTEY (R)

%axle D Wheel Hub Pin (Black)
" E} | ﬁ ZC-C25N
N

M2x5 F v TXIY1—
SH Screw
BB-105-2
5x10 X7 UG
o B4-011F
Bearing @ 70V RikAJLINT

Front Wheel Hub

g ZC-N3P I i
M3 Fv bk
ZC-BH36 Nt &
M3x6 Ry Ay R
BHS Screw @
N

2,

BB-105-2
5x10 RXFPUVY
Bearing
ZC-BH312
M3x12 iRy Ay R
BHS Screw Q

B2-414
FUITEV(B)
Kingpin (Black)

ZC-206LH @

Oy RIYVRR—=ILL

Ball Stud L

&

Z2-413

Front Hub Carrier L

>

ZC-BH312 FUIEY (B)
M3x12 Ry UAw R Kingpin (Thick)
BHS Screw

BM-415C
NTFPUPIR—Y—- 2
Hub Carrier Spacer - Black

B2-009AF
M2x4 RSRYvEVST
BH Tapping Screw

B2-009AF
TUY—YRT—-LEY S

Outer Suspension Arm Pin ( Short )

SLEBERICHEIITET . @
Assemble the right side in the same manner.

TyF 4 VIIN—YEUTTERTEL,
Use these parts for adjusting setup.

Ofe] ©Ofz=]

72-413 22-413
FPRI—AIP—K0O X2 FvRAIY—aAUY—K25 X2
Caster insert Caster insert

(12

ZC-206LH
Ow RIY Ri—IL L @
Ball Stud L
| ZC-BH38
M3x8 K&y AW R @
BHS Screw

b Z2-415SA
PUY AFFPUVITTU—k
Steering Plate

Z2-4158
JAF7rU>IJOvoL
Steering Block L

METITER
Note position

FrRY—AVY—K5E
Caster insert

XATITER
Note position

—2.5°

F v AY—A P — NFRED
AEICKDAENEDDFET,
Angle is selectable by
direction of the caster
insert (note direction of the
protrusion)

RBLYF (2.0mm)
Allen Key (2.0mm )




Front Suspension Arm Installation

13. 702 MY A7 —LOED T

@VE,'W,

))

M3x18 HSEX

FH Screw

ZC-F318

N / \\

NG

<

AVF—YAFP—-LEVS
Inner Sus. Arm Pin ( Short )

@, v/ N o
( _w%
A 2|z e ©
C
2R 8 wsl |2
SLm g5l |EC
S8 &5 5
NI NN B T N
%ﬁ# n 0 — _e
Wl | 3 X n2 8
© 0 0 o~ LN @©
m K..L mHE m.PB
8 & o3 g (GRS
b o a5 onenm
N=<@o N D@L

Allen Key ( 2.0mm )

ZC-F318

M3x18 HSER X2

FH Screw

B2-009B
AVF—PYRT7—LEY S X2
Inner Sus. Arm Pin ( Short )




14. UvN\TF+ U7 DEHILT

Rear Hub Carrier Assmebly

R #8 DRE
Bag #8 Contents

Z22-415R
UvN\JH+vU7 0O X1
Rear Hub Carrier

)
]

(=]
Z2-011R6
U R4 )LI\T-6mm X2
Rear Wheel Hub

B2-010R

Universal Driveshaft - Rear

5x1o&7uy7‘@
Bearing N

SP-011H

RALINTEY
/ Wheel Hub Pin

=

B2-010R
AZN=YIVRSATY v T~ - U X2
Universal Driveshaft - Rear

@D
©

BM-415C
NTFLUFPIR—Y—- B X4
Hub Carrier Spacer - Black

ZC-A3610B
@ Tmm 7V AR—Y— - B X4

Tmm Aluminum Spacer - Black
B2-010BC

VY RPUYVIHS—-F X2
Rear Bearing Collar - Blue

(e

B2-009AR
M2x4 RSZFvEVYT X2
BH Tapping Screw

(oo

® N@
ZC-C25N /@
V26 £rv72501- 6@ “Z2011RE

SH Screw U ikA )L\ -Bmm
Rear Wheel Hub

2ty MEAITET . @
Assemble 2.

s

AZN=YIVRSATIvT - UP

ZC-206LH
Oy RIYVRR—=LL

%Ball Stud L

@) ZC-A3610

—~

Tmm 7V AN—Y— - B
Tmm Aluminum Spacer - Black

Z2-415R
U NI+ U7 O

B2-010BC
Uy RPYVITHS— &
Rear Bearing Collar - Blue

N
O\ z2.011s
BB-135-2 { RAWAR—H—45 - &
5Xx13R7UY Wheel Spacer 4.5 - Black
Bearing
FESEH
Flat side

ZC-C25N
M2x5 FvwvTROUa1— X2
SH Screw
ZC-206LH
Oy RIYVRR—=ILL X2
Ball Stud L
— B2-009AR
TPOY—YRA7—LEV L G B2-009AR
Outer Suspension M2x4 RS RYvEVY
Arm Pin ( Long) BH Tapping Screw
Z— BM-415C
BB-105-2 ) NIFPUTPRAR—Y— - B
5x10RXF7ZUVT X2 Hub Carrier Spacer - Black
Bearing
- . — o AZI\—YIVRSA T+ T MIBILTEH T,
AZN—YIVRSA TV v T FOEHIITH o CHIETALY ’
Universal Drive Shaft Assembly Installation A, EILTORICSH P,
y The Universal Drive Shafts come pre-assembled.
A Please see below for disassembly/assembly instructions.
BB-135-2
5x13 RFPUUY x2 B2-010RB BM-010TPC
g Be}arﬁwgg U Ry ik—>-62mm JaAYREY
B2-010RA Rear Dog Bone Joint Pin
U750 %
Rear Axle @ @
-—
couv
Z2-0118 ® C-Clip
RAIWAR—P—45 - B X2
Wheel Spacer 4.5 - Black @BM—O]DTPC \_)
— AvITaAUk
SP-011H Cup Joint @
RANTE> X2 COUyTENTIRIGHEER FSAIN\—FZFRAL. ZEEICERULEDNSAULFOFELITHRICLUTRALET,
Wheel Hub Pin ‘ N K C . . . . .
( “ When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.
B2-009AR

POY—YRAFP—LEYVL X2
Outer Suspension Arm Pin ( Long )

ITSwoJUR (B) #ZBHLET,
Apply a black grease.

Allen Key (2.0mm )




15. 59—\ T ILDHEHITT

Turnbuckle Assembly

BM-206
BM-TBL Oy RIVE
Y=\ I IV IF Ball Cup
Turnbuckle Wrench
e ZAN 1Y

Turnbuckle
FADNERIICES>TVET,

One side is reverse threaded.

BM-206
Oy RIVE
Ball Cup

P.16 TEALEY,
Used on P.16

. BM-206
Y3wIIVR X4
@'- Shock End
R’ #9 ORE
Bag #9Contents
‘\.¥’
BM-206

OvRIVR X12
Ball Cup

(1:1)
- [iEm) -

SD-TB52 I

52my—>I\v )L X6
52 mm Turnbuckle

OFRONT®
(1:1)

AF7FUvI0v R X2 62m5—>I\vI)b)
Steering Rod X2 (52 mn Turnbuckle)

34 mn
(= r—Tr 1

70k 7Zwl—0Ov R X2 (62m&y—2/)\wI)b)
Front Upper Rod X2 (52 mm Turnbuckle)

32mn

@)
D 277Uv 50y K
Steering Rod
JOYhk 7Zy)\—0Ov R
Front Upper Rod
&
o)

OREAR®
(1:1)

Uy 7y)\—0Ow K X2 B2my—2)\vT)b)
Rear Upper Rod X2 (52 mm Turnbuckle)

(=] B {=—— )

Uv7y)\—0Oyv R
Rear Upper Rod

\2
t! IJSvoJUR (8B) #2HLET,
Apply a black grease.




16. 708 VUYY 3 v IDEHIIT

Front & Rear Shock Assembly

®J0O0VKAE. UVHEE 21ty hEEDFET @
Assemble 2 front and 2 rear shocks.

£ 710 O
Bag #10 Contents O Ring

g |

72-84S
JOYbkYavImRT«
Front Shock Body

|

Z2-84L
UvyavoRsTa
Rear Shock Body

CDOR—ITHERTD/I(—Y
Parts used on this page

72-84S
JOY bkYavIikT 4 X2
Front Shock Body

>22-83

Z2-S4AJ 8 gi‘:gﬁ 08
ouUvJ-pl14
Z2-34L 0 Ring
UPyavImRTa X2
Rear Shock Body ©
N\ &
Z2-S4AJ
FIvARFY bk X4 Z2-S4AJ
Adjusting Nut FIvANF Y
Adjusting Nut

Of

Z2-S3
X330 UVIF+vvT X4

O Ring Cap

1

72-S2S / z2-S2L. Z2-S2S / Z2-S2L
EUYY -2mm x4 3x5 YL X4
E Ring Sim

® &

18l

YS-6BH
PIVERYavIITY RiR—)L X4
Shock End Ball

ole

EIE EIE

z0-84C
X33 H5—- A (E)

C Collar - A (White)

Z2-54C |
X33H5—-B ()
Collar - B (Small)

Z2-S3X

X Ring ( Clear)

Z2-83X

Z2-54C ]
X33 75—-C (K)

X Ring ( Clear)

) X33 X Vv (FUF)

JX33X UV (GUT)

Collar - C (Large)

|
Z2-S3
X330 UvI+vvr
O Ring Cap

Z2-S9
Y3y IRF Y=
Shock Body Tool

Z2-89
YavIFvvIY—=)b
Shock Cap Tool

Z2-S9
JOYVKER Y -2
Front Piston

Z2-S9
UPER LY -1
Rear Piston

Z2-S2S / Z2-S2L
EU>Z - 2mm
E Ring

Z2-8S2S / Z2-S2L

& 3x5 Vi

:

Z2-S9 JU—DN\—YIFERLFEA.
Z2-S4AJ YS-7A < - = .
UV -p1a x4 OUVY -pla2 x4 || Y3YITSAT4vT)\—Y  Shaded parts are not used. igﬁgéyhyawayvjh
O Ring O Ring Shock Plastic Parts Front Shock Shaft
] Q 22-S2L
X33 UvvavivvIh
72-S3X Rear Shock Shaft
X33 XUVT (FUF) X8
X Ring ( Clear)
]] Y3y IERARY Assy
75600 Shock Piston Assembly
X33Hh5—-A X4
Collar - A
Uy
:| @ Rear
72-54C e
-S4C 70.53 X33 aviAUF—AR—H—
X33AHA5—-B x4 T30, Shock Inner Spacer
Collar - B OUVT -98 X4
:|:|‘ O Ring
Z2-84C
X33 #15—:C X4
Collar - C 23w IiRT 4 Assy
] @ —1f Shock Body Assembly
72-S4|

X33 avyIAUF—AR—Y— X8
Shock Inner Spacer

[/ VMY

Z2-S2S I

X337OYbhyavovvyTh X2
Front Shock Shaft

] VWY

Z2-S2L I

YS-6BH
YawvoIY RiR—IL
Shock End Ball

X33 UvvavivvIh X2
Rear Shock Shaft

Shock End

s ¥V awITVREEH#I ICADODTVET,
The shock ends are included in bag #8.

Sim




17.20V08 UV 3 v IDEHBFIITDDIE
Front & Rear Shock Assembly

70V KA. UVPASZ 2ty hEEDFET. @
Assemble 2 front and 2 rear shocks.

YavIoFAIL BM-S812R
+ Shock Oil R R YavoFvryd
__ ' N 70> b/ #400 FAIFENDFUFY Shock Cap

AlQWassy }20ys 1uoi-
fssy 4 RERNZOC

w /g
AlQwassy o0yg Jeay

ASSY 4 £ EZd (i

CDNR—IJTHERTD/I\—Y
Parts used on this page

DavIFAIEAN, Y3avy
Yy I hEpSKOENLTTAEZ

U+, #300 ECANET,
Front / #400 Fill to th_e rim with
Rear /#300  shockoil.

Y3y IFvvIZLOHD

REFXT, EHEDIAHET
Slowly move up and down to Securely tighten the
remove air bubbles. shock cap.

ZC-C25
M2x5 Fvv TRIYa—
SHC Screw

»

23w Assy
Shock Assembly

YS-300
YavIFA)L #300 X1
Shock Oil
YS-400
23y IF AL #400 X1 ]
Shock Oil YavIvv I REpo<DHLIDIEL
FTHRU LD, BNRDETAIE
—_ HEWMD ERZHOIAHET .
Slowly push the shock shaft all
KHE10DHNAE the way up, wipe away any \;'?:‘SDSEE 3y HRTYDS
excess oil that has seeped out, g
Bag #10 Contents e o Ih The Dlosdar e Front Shock Spring B2-S9
ATUVIHhyT
Spring Cup

IANVVANA

YAS-1050

BM-S812R Uv>yavoRTUVI
YawixrvvT X4 Rear Shock Spring
Shock Cap

YAS-825

JOYbhYavIRTUVT X2
Front Shock Spring

JAVAVARA

YAS-1050
UvyavoRTIUVYT x2
Rear Shock Spring

Z22-S9
ATUVITHAYT X4
Spring Cup
Dl\\ill]l\\\ﬂ JOY b3 v Assy Ut 3w Assy
Front Shock Assembly Rear Shock Assembly

ZC-C25
M2x5 Fv v TIRIUa1— X4 AELYF (1.5mm)
SHC Screw @ Allen Key ( 1.5mm )



Allen Key ( 2.0mm )

2o ST
2t NS
N0 ‘\Mﬂ/ﬂ"’//«‘“\bﬁ

o\

M3x12 IRF Ay R

ZC-BH312
BHS Screw

o 2
b~ o 2
2 z
0w n
o £ [T L <<
- L N
Ry & A BN
[y T 58
. )t ATw
o ppe 22 os AnD
L33 % g o3 25
3/| ) N CP I Yis
Zh S <$ S -
OSM A\ WM
NSZ B
18 N\
4%
N =
os
N
H R
r L
O % XA
c
2 S 2 R
5 od = |
RE Ba s \in
5 %0 \ .\./..JI.I
By T L RD
D o80T © @6\,
m N=o 7 5228
m ..(\\( N\ 0
Jk >\ | ©
“\ 8 © oll. ©
0 @ Q
£6 ® |3 E
IJS M wﬁw Zw.m M o oY
. m 0 BM)W .mm +9..L =2 < X X
J o —E D SS||E < T X L L
Lo 20 ogl|&#° & v 2 a
e G -+ I R .
Oz Q2% b R 29 @D A adz B obs
M / all€ € ads _ _34N ITV® fad
: [ o (S Swm A\ =z 5 0% 0w
@ b Qo a e AOvcsly SOT OHBT
—_ k 0 -/ mN®» =~ N=Z NZ=m N=0



19. Y—RKEA/\—DHILT

Servo Saver Assembly

K #11 ORTE
Bag #11 Contents

BHA3 YA TA>TVET,
3 different types included.

Z2-200 / B7-204
P—iRik—> 20mm X3
Servo Horn

O
(@)
00

72-2
PJ—RY DUk X2
Servo Mount

"

o

8l

Z2-200
P—RI I FAXR—H— Tmm X2
Servo Mount Spacer

Z2-200
H—RI I FAXR—H— 2mm X2
Servo Mount Spacer

DRB-206
OvRIVRS X2
Ball Cup

1:1
CHm

ZC-206MH
Ov RIVRR—=ILM X1
Ball Stud M

@ ©

ZC-837 Z(C-S36
M3 Dwv— X2 M3x6 v v— X1
Washer Washer

AT

ZS8-SS8315
M3x15 Ev bRIUa1— X1
Set Screw

ZC-F38
M3x8 S5+ v v X2
FHS Screw

(o

ZC-BH310
M3x10 iRZ Ay R X1
BHS Screw

Qo

ZC-BH312
M3x12 RNy R X2
BHS Screw

K —REAN—ZBDFFDREICHT. T—RDZ 21— rSILABZITOTLREEL,
GELLFT7OmRtE Y FOEUREEEZ CEBE T EL),)

Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

(O) @RTay—KicaptTy—fin—vzBEUTaL,
=| Select the servo saver adapter matching the

servo being used.

YOKOMO / FUTABA | F
SANWA /KO / JR |S/K

Hitec H

< Y—ik BlIECARTEL.)
Sold separately.)

DY 72-200
ZC-206MH ’ e
Ov RTY Rik—IL M & \\\ N
Ball Stud M ‘ S
\/ /’3
C3J @yf 2 / L Sk

Servo Mount

7G-536 @
M3x6 Tv v — 3 Z2-200 .
Washer Z2-200 / B7-204 _R)zc-s37 Y- IV hZAR—H—
o) H—Rk—> 20mm M3 Dw¥+—  Servo Mount Spacer
/ Servo Horn Washer MNEEDED

ZC-BH310 ZC-BH312 Key together.
M3x10 K5y R& M3x12 5w
BHS Screw BHS Screw

P—RY TV RAXR—T—([IERAT D T—RDOTED
R DT EZRDESZHREULIEE L,

Measure the distance on your servo where indicated,
and use the chart below to determine the spacer
thickness that best matches your servo.

@\ T | 15~16m EEEE

I om | 15~14m

DRB-206 V

OvRIVRS -
75-85315

Ball Cup M3x15 v hZ&U1—
Set Screw

M3x8 Y5+ v v

g FHS Screw
. NAELVF (2.0mm)

Allen Key ( 2.0mm )



#. AE—KJY rO—5—0ODHIF

Receiver,ESC Installation

20. 33

ZR-200A
FITFINA4T
Antenna Tube

Q) M3x4 £y hAIU 21—
Y~ Set Screw

ZC-203

AETEL,)

\GAE

#., AE—R3Y rO—5— (BliRC

Receiver and speed controller (Sold separately.)

#, AE— RV bO—5—ZWOMIFDRCEORITEZS Y —F—FTHDPENZHER O TH SEREL TS,
=2

Before mounting the receiver and speed controller, use a cleaning agent to remove any oil or dirt from the mounting surfaces.

=

2

mET—7
Double-Sided Tape
A X CEDET
Y FULET,

Cut to size.

J

7/

[

a

MU THEBUL S,

When installing your receiver and speed controller, choose a placement that best

matches your electronics.

DEFULTCIFMERT S X HIC

C

—DFEHEIE|

-3

—R3av kO

#, A

=

f

=

o3
=

Bag #11 Contents

#11 DA

E

K#13OAT

Bag #13 Contents

Allen Key ( 1.5mm)

Parts used on this page

CDNR—IJTERTD/I—2

ZR-200A
FITFIAT X1
Antenna Tube

[

M3x4 £y hAIYU 21— X1

ZC-SS34
Set Screw

m

Double-Sided Tape

ZC-203
mET—7 X1



21. E—5—DH]bFF

Motor Installation

E—5— (BECHERTEL, )
Motor ( Sold Separately. )

ZC-BH36
M3x6 &\ R Washer
BHS Screw

FroEHFahLE}F 0.3mmEBEAI DL LSICEDEFT,
AIDZTEDEFVHRBLP T KEBHTERETE.
Ffe. COEBHRTEDERENELUD., BREHELED
TeHRARFEEICT > TS L,

Adjust the meshing of the gears so that there is
approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient
clearance between the teeth will cause excessive gear [f
noise, as well as causing a drag in the drivetrain.

LK #12 DAT
Bag #12 Contents

@

C= )

N

M3x3 v hRAZYUa1—
Set Screw

EZFFv X1

Pinion Gear
EZFVFPERN—F Y OEREICEDETERLE T,
Position the pinion gear so that the teeth line up with the
spur gear, then secure it tightly.

7C-S37 WEZFVFPIF 20T ~ 30T FTERETEFT,

Jwv— X2 Capable of fitting pinion gears from 20T to 30T.

Washer 20T | 217] 227[ 23T[ 24T[ 25T 26T 277

[m] 80T[10.40{ 9.90]| 9.45] 9.04| 8.67| 8.32| 8.00] 7.70

ZC-SS33

M3x3 v hAIU 21— X1

Set Screw

ZC-BH36
M3x6 Ry UA\w R X2 AL YF (1.5mm) NALYF (2.0mm)
BHS Screw @ Allen Key ( 1.5mm ) Allen Key (2.0mm )



22. Ny FU—0DEH

RLS

B AR

AT B

pLiy

The foam tape 68mm x 13mm are included in bag #6.

(68mm x 13mm) and apply it to the chassis so that it will

Y 3— koA X Li-Po BEDIRICE, ARYIF—T68x13%/\vTU—
secure the battery from the side.

YA ROEERICAA VY v —CHED TTERTFEL,
ARV IT—T B68x13 [FE#6 [CADTVET,

When using a short length Li-Po pack, the foam tape

¥ 3— kYA X Li-Po

Short size Li-Po

Battery Installation

~Cc
| € ®
hE =
va 8
<8 8
0l a S_m
0 > LN G
_I_Tm DN+
~h -
adDE ~NE
428 i%8
5 0
A AN\ W
mo B .@ivw/l
2 vE ///.n.
HhiE cg o0 q
[ Ro b
3 US #Y¥
X8 k& 50 ;
[N ) 2® Mc
o2 (5 05
“he  EE <8
$28 85 U3
B we oo
o ®*E
22 15 n o
22 H,m | ¥ _H_ —
158 S o 1% [] %
(0]
TE Ka A I - s
<2 |9 ._9t ok o e _
£ + m -5 -7
X=E ¥ B - — = =
|8 T a # o = s | €
o IhQ © hE hE
=N Ko © | = | =
hg 22 N 3 N <8 <5
22 37 = TS X g X g
== * _S wih g ala [N N7
K & QN Lo O >
85 —NE RS CIhG
T4 © = =
bo NRe NZ& N2 &




23. ¥4 P DiEzE. BbfFr

Mounting Tires, Wheel Installation

FAVYDYA REHLD, KA ILEDRRRE CERREEERZ
MUAH, @Y1 REEELET.
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVFT—ARVIZRUAFH. T4 TPDY TZERAILDBICEDAFE T,
Place the tire insert into the tire, and tire onto the weel.

BRREER
(BETHRTEL,)
CA(Cyanoacrylate) glue
sold separately.

B4-827
U RA4—IL
TF-610 BM-T16 Rear Wheel
J0Vh514% 720V R YF—ZARVY
Front Tire Front Insert

XIAV. AVF—ARVIBRHABLTEDFBA X
AECHELIEEL,
Tire and insert ( Sold separately )

UvikaA—Ib
Rear Wheel

BM-N4F
M4 F4OVF v ~
Nylon Nut
P o B2-821HY
CDOR—ITERTD/I\—Y J0Y hRA—)b
Parts used on this page Front Wheel
BM-N4F
M4 FO>Fy OHRIBEIRICEAELE T . @

__ Nylon Nut Secure each side in the same manner.
B2-821HY / B2-821HW B4-827 / B4-827W
IO ~RA—Ib X2 UiRA —Ib X2

Front Wheel Rear Wheel

L #14 DRNTE
Bag #14 Contents

BM-N4F
M4 FqOVF vk X4

Nylon Nut @




7T

Antenna

37mm

¢ 14mm
\\r\\
I
7

>

H—

N
h)
N
D
L
N
o
N

Front wing

LEEDAIBIC 14mm DNVERIF T SERLEE L,
Open a 14mm diameter hole where indicated above.

DRcEdvl N E o)
Rear Mount Type

HDThY

11

Body and Wing Cutting
=

Cut along the cutting line.

Ay bk

[

24. KT« 94 VIDAY &

XIRT A BBDAY ESAUNELEDDTTERLIES L X

Please pay attention to the cutting line in the rear of the body as

—TJECEEUCTHERALIEE L,

The front wing can be found at the rear of the body.
location shown, if desired.

RFE KT TOY NI VDB LTHBDFT.
BEH CHET

Using double-sided tape, attach front wing to the

@ 3mm
DAVIIIU

there are different cutting lines.
Wing mount

)

ZS-GWBN

oE 0%
Wing

DR—ITHEAT DI\ —Y

Parts used on this page

Z

[

NG S/

O '\ \G72=

Sﬁf&W%
Y )i e
&z

)

>

ie)

o
oa o
Qo O
0L o
3§52t
a®2e D
— S 5=
e 30§
nml osg
dphaa«s
hsys528
NEBLY 85
NHEE 29
wEDHmCHd
PSP 0
SO

POmMo
P T T 0 O >
B-r-g 2o
e>>c >S50
Hit 200
=i EquE
STXENS
./u.P..I.J 0o m
h 28 g
ﬁtﬂRYY
—

< BLFTO—-RUAVT-F0— X1
OFF ROAD Wing Narrow

ZS-GWBN

YZ-2iRF 1 X1
YZ-2 Body



Painting the body & Body and Wing Installation

QORT 1 DEK

WT« OAR (BEmE) ZHEERITHSPRIVZEEVRLE T, BOPRIUNMGELTVDE. BREDIDNODEREFDFITDTUTE>TLIEE, HERIFKDZ
UohbEE->TLEE L,

BRI DAICTAY RBRZBRUVEVKSRT A BAINSYRAF Y IY— 2D F T, ZOBICYAFVITY—MRT 1 [CEBLTOEVEICUHDRERICEDDTERL
TLEEEL,

FBRERYU A—RRA NER NI hSRAS—IATU—1EE) ZERLTLKEEV.. ATU—ZRIE 1ETERD UTUES EBEDENED. BOLASHTESDDT. 2&(C
BLEOTENML2~BOICHIFTEREITDRIICLTLLEEL,

¥IRT « REDREY — MIBREICHDTKSICLTLEE L,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Oil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies (such as Pactra brand spray paint). Spray several light coats, as evenly as possible. For
best results, allow each coat to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the
paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

[ FavaIVol1sps)

cRT « REIDFREY— ML THSTVET,

OFh—ILZERE—RICTIDIREFT,

@EBEHDHDIFZD LAY NUTTA—ILZEDBICEDEERT,

OMBHNRE 2SS LT DAMRZERD ULEH SMEN FNIEVK S ICAE D TVLEE T,

MTA—IVZEDBRICERZELIAD LTLES ETADA D Y IDRERAICHEDFT,

@ Applying the decals

@ Include the decal backing when cutting out the decals.

@ Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.
¥ Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

Front

Z2-101
YRAFVIV—b
Masking Decal

RIvIF—T
Velcro Tape
RIvIT=TIFH5IC
Hy FUTERLET,
Cut the Velcro tape in
half before using.

ORBICHERIRICRT « RAIICEED FT . @
For the opposite side, apply in the same
manner to the inside of the body.

ZC-105
NIvoTF—T
Velcro Tape

Velcro Tape

CDNR—IJTHERTB/I\—Y
Parts used on this page

Z2-101
NYRFVITI—h
Masking Decal
ZC-YZ-2

YZ-2 FH—)L X1
YZ-2 Decal

ZC-105
NIvIF—T X &1

Velcro Tape (One of each.) @



VavIII—AN—Y—
Shock Tower Spacer

M3x8 RF A R
Z2-018M

ZC-BH38
HS Screw

i

RT A FEFDAY hSAVTHY FLTLREEL,

The shock tower spacer and M3 BH screw are included in bag #3.

*%When choosing the Rear Mount Type, the body should be cut at the cut-line located toward the rear of the body.

£
@
c ki
o ~l
— oz E
7 [oe] i’z
v ¥ {
— 3c
n g 25 o
> 5% b)
L~ 5e S
NE . RED &
N2 p gce .
Sk 823 g
=& geo &
b5 vEG s
[ o*
e 8 s . ] (2 o
€ L.r52 - 2
n5 SEEgs ¢ ) 1y
.I..m LHEE 9O A e =g e} _
o g8 st N2 3 X 1?0 x
T ofm s 85 | o5 | «
T IQo ) B Py X
My 8L 0 X | 8 )
c |0 = v W O .
= NEDN C o0T P ¢ Q £’r
O el G2 N=@ Q o 8 N
v XIEY o N X O X0
NG Do D : N o | 5 <
QO ®eL 85 m | 2 N A
MeE JNpN£5 ) 0 ™o o2
N 2D 2o X + Q ax
MY L migDy SE S 2g 5 Q
PO AL g o mg 5
Q rpkoo? H N RS
UH U%aWA _.mm S o\ () N

M3x22 Ry Uy R X4

BHS Screw
ZC-BH322
BHS Screw



N = =T5

SETTING S HEET Veol

DRIVER DATE / /

CIRCUIT

OINDOOR O OUTDOOR

OWET ODRY ODUSTY OOTHER

O LOW TRACTION O MED TRACTION O HIGH TRACTION
O SMOOTH O BUMPY O BIUE GROOVE O ASTROTURF
O CARPET O WOOD

S - @CAMBER O+—0

o Oacull
OO OZ2-017D(Plastic)

y | P " @RIDE HEIGHT

L
n 000 6 72.300FU
OS (Plastic)

0 21 ON (Plastic)

Z OFlat OGull

4 O Graphite O Graphite

0z2-415A

g OZ2-300FLO

c3 02Z2-300FL5
L, OB2.300FL(Stee)

OS (Plastic)

© 1-H3 3
4 10K |0 O
0 IH

— ' J_\, SPRING

€TOE OIN OO0UT ° " O YELLOW (YAS-825)

O#1 O#2 O#3
e}

o p—

@ H 2H4 3 ‘ ;" : SPRING
RR. @ 90 o0 SO0 OGREEN (YAS-1050)

O

oO Q\024 017(Plastic)

" (e T
+05. O

x @®CAMBER O+—0 . ' -
24018 O#1 0#2 043

@RIDE HEIGHT i @)

Ll

0Z4-008RS4
o

O3 gear O4 gear

o

MOTOR © Rotor

)
W

Omm O e

o) ——]

\ mm X

mm X

Battery placement o5m X o5m X

o O10mm X____ O10mm X____
o o o20mm X____ o20mm X____

_OYT-RW25

GEAR ©“ Spur T ./ Pinion T:26

BATTERY o

.

ESC O Racing Performer X Series

O

FRONT
TIRE

REAR
TIRE =~

INSERTS

INSERTS ©

WHEELS

WHEELS ©

d3HL1L0 34dil

COMMENT




YZ-2 CA Exploded View

ZC-837

ZC-

ZC-206MH
ZC-S36 \W

ZC-BH310 ~ i

- DRB-206 %§
ZC-N3P %
Z5-85315

i"
ZC-837
ZC-BH312

Z2-S9
ZC-N3L DRB-206
Z2-200
B7-204
ZC-F310
Z2-002sP2

Z2-018M

ZC-A3610B ZC-206LH
Z2-300FU §
N

Z2-002sP2

BB-730-4 ZC-BH315
ZC-A3610B
Z2-201CL
ZC-A36108 ZC-2068H Z2.118FS
QO é

Z2-018M
BB-730-4
ZC-S350

ZC-206LH

s
BB-105.2 ZC-A3610B
Z2-201BA2

M&

ZC-F310

BM-S812R

Z2-201P

Z2-0022

Z2-84S8 (F)
Z2-S4L (R)

Z2-S3

BM-206

\\\\
ZG-206LH
J ZC-206LH
2CF315 R ZG-BH318 s
’\\ Nt BM-415C ZC-BH38
\'\\l % z2-84AJ
72-0018 e AN X 72-4158A
&
o2 ZC-N3P
B2-009AF 10) - z2-414

Z2-300FB

ZCF318 B2-008F R, O
- z2.4158
ZC-BH312 /é; Y= B4'ZO; :JFZSN
ZC-BH36
BB-105-2

Z2-414




B2-501GS

Z2-503GH

ZC-F310

B2-503GM Z2-001W

Z2-50

B2-503GM
BD-500G0O

Z2-500GM
Z2-503GH

B2-6708

B2-501GG

B2-670P Z2-500GM

B2-670C B2-501GS

B2-SG80

ZC-BH310

ZC-BH28TP
B2-670C

B2-670P

ZC-BH312

Z2-302C
BB-105-2
z2

-303TA

BB-1510

R “\__ZC-BH312
RS

Z2-302C

// ’7 A
\[/ ZC-BH310
<>
25.302R 2 ZC-BH315

ZC-F310
\ E @4\@ z ZC-BH310

ZC-206LH

ZC-BH38

Z2-118PN BB-105-2

Z2-118P

ZCF310 ZC-A36108

S

2G-BH320 U zeA3s108
ZC-BH320
Z2-302R

YS-7B
@ ~__ Z2-118PN
Z2-118PN
B4-300B
~_ Z8-88325
ZC-A36108B
B4-009B Z4-300SRR

Z2-001B
Z4-300SRR

BM-206
ZC-A3610B _ -
B4-300B SD-TB52
Z2-300RF2 5 2C.F310
Z2-300RS
S S B2-009AR BM-206
> ZC-206LH
S ST %
ZC-F310 © ZC-A3610B
B4-300B ©
Z4-008RS4 (@ <
B2-010R
BB-105-2 - ZC-C25N

B2-821HY
Z2-415R

BM-415C
B2-010BC
BB-135-2
Z2-0118
SP-011H

Z2-011R6 BM-N4F




PARTS LIST

YZ-2

= & ) fiitE Z2.304C  YZ-2CAR 3G E—%— JL—h ¥1,680 @ -
oo Z2-304D3  YZ-2DT A 3G £—%— JL—h (3%VA) ¥1,930 - @
3 Z2-304GD3 YZ-2DT A 3G #¥ H/\— (3¥VA) ¥600 - @
EE S 72304 YZ2 R E—5— JL—h (4¥VA) ¥1,680 % -
BYZECA  ATS/ A—~w NEER YZ-2CA Fv k ¥46.200 ® 22-3048  YZ2 R E—5— TU—b Yik—h (4FFR) ¥1,180 % -
B-YZ2DT  #—NEEM YZ-2DT v~ %6800 @  zoaror  (ZERUOILATEEOT ¥1.080 * *
Z2:001B  YZ-2/ 70V h&UY JI/(— ¥480 @ ® z2-413 Fi‘f%’_”;,tjyﬂ? YT NTE ¥720 @ ©
ig-gng g-g;ﬁrg‘mﬁi VPVﬁ/ﬁf4‘?UV N ¥520 @ * zoa13s  YZ2RIOYRAFTUYY N\TELUT ¥1.080 % *
- 2DTR 91 Y5 ROV~ =Y ¥630 x @ (95771 bR)
720022  YZ-2CA/DT R PIVSB AAY Yv—Y ¥7.800 @ @ Z2413A  YZR2R PSR RFFUVYT N\T F£pUT ¥4.800 % *
72-002SP2  YZ-2CA/DT Al ¥4 K JL—h ¥800 @ @ z2-414 YZ2 R FVIEY gy k ¥600 @ @
72.002B  YZ2@ 7OV IULY AwE ¥500 @ @ Z2-416R  YZ-2@ U N\TFvU7 (0F) ¥700 @ @
Z2.008F  YZ-2F 7OYNYRP—L(ISvh917) ¥500 @ @ Z2-415R00 B-MAX2/4/YZ-2 PS8 U¥ \JT+vU7 (OF) ¥4,200 *x *
Z2-008FG  YZ-2f 70V k YR7P—L (HIL §147) ¥500 * * Z2-4158  YZ2RAFFUVY JOvY ¥480 @ @
zo.00scF  YZ2R IOVRYRATF—L(ISyh 547) ¥O00 % * Z2.4156GS YZ2R AFFUVY JOvT (F5T74 M) ¥850 * *
(3771 bR) YZ-2CA A
Jo0086re Y22 IOV K YRF—L (A 547) vo0o & % ZMSA L X3FUY I0vs - (95774 M) ¥460 @
) (95774 h&) YZ-2DT A
72.008R  YZ2R Ut 9R7—L ¥500 x @  Z24158AD o505 S0vs FU—h (95774 M) ¥460 *
YZ-4/YZ-2CA F Z2-500MGS  YZ-2 A X&) ¥¥FT 1= b (#1L%) ¥3.600 @ *x
ZA008RSY & bgt U YR P-4 (S4) ¥680 @ % Z2-500GM  YZ2 Al £VFTH AVFFYRFY b ¥650 @ @
Z4-008RLS  YZ-4R UV YR 7—L(L5) ¥680 * * Z2-500 YZ-2CA/YZ-2DT/YZ-4 i =L T7 Fv k ¥3,800 x @
B2-010R UV 2AZN=B)L RSAT Y vT b (2FA) ¥2.600 @ * 72503 YZ-2CA/YZ-2DT/YZ-4 Fi DP48 52T f—JL ¥7 £+ ¥400 * @
B2-010RB Uy 22N K= (1FRAN) ¥600 @ % Z2-503IC YZ-2CA A 3G 74 RS— £¥ ¥420 @ -
Z2-010R YZ2R UVP 2AZN\=YIL Y+ T b (2FA) ¥2600 x @ 72.503| YZ-2 B 74 RS5— ¥ ¥420 * @
Z2-010RB YZ-2 R Yv 21=Z/)\—8)L K—> (6 0. 5mm) ¥600 * @ Z2-503GH  YZ-2 i ¥V F TR 775 —R (BRIH) ¥700 @ %
Z2011R6  YZ2F 6mm U¥ KAl )\T ¥980 @ © Z2-670VP  YZ-2/B-MAX2 Bl RYFLAFv R RUw)\— FL—k ¥1,180 * *
720118 YZ2 8 4. 5mm kA )b AX—Y— (2/8A) ¥350 @ @ YZ-2/B-MAX2 | RVFLAFv RAUw/\—0T TL—
70.017 YZ2RCGR JOVh y3vy ¥7— ¥1200 @ % 22:670V0P (?’:7)b/t‘ym|<9»r7) ¥1.280 * x
(75 v b Y2R7—LH) ' soa70y  YZR/BMAX2 R RYFLAFY R FaFILAY v/~ ¥3.100 % *
200176 YZ2RCOMIOVK vavy 57— ¥1.300 % % Ty b (4Rt ) i
(HIVYR7—LA) ' YZ-2CA B
Jo0170  YZRDTA IOVK Yavs 59— w00 & @ 2T FrumMsasva— ey as91FA) ¥4.200 %
) (I5vy bIRT7—LH) YZ-2DT &
72018 YZ2MCGH Ut ¥avs 50— ¥1770 @ - Z2TS8D  FoumM3 RZU— iy b (145 B4KN) ¥8800 - *
- > T T— | Fw )\— S -
zzorern R R YT Yo vigso - @ zatesD  LDEMB Lok 0 anesas Ly ¥3100 - *
so01am  YZRRIULOAYK ROV R/ GiRyIR YR~/ R Y850 © © z2.TBS YZ2 R FIVH 5—VI\w Il £y b (LYFf) ¥3,100 % -
FYN=T=L ROV b/ Y3y IIT— A=Y= 72518 YZ-2f 7OV “X33" Yawvs ey b ¥4980 @ @
Z2-018BMG YZ-2 B /INLIONYRIIVKNL/R (5774 ) ¥680 * * ZoS1L YZ2F Uv “X33" Yavs vk~ ¥4980 @ @
Z2-101 YZ2 R YZ2 RF 4 (RAFVIV— M) ¥2,100 * @ 70-82S YZ-2FH 7OV “X33" ¥avs yv Ik ¥480 @ @
Z2-101L YZ2RYZ254 hD A b RT 4 (RRAFVITY— M) ¥2,100 @ * 70821 YZ-2FH Uv ‘X33" Yavyg YvTh ¥480 @ @
z2-118P YZ2RB 95774 b N\vFU—-TL—hk ¥1,650 @ - YZ2E JOYK “X33" Yavy YeIk
72-118PD  YZ-2DT @ 9577 N Ny 7 U— FL— ¥1750 - @  Z8SESD (S5 ssqvEvRO-F4D) ¥1.120 x *
Z2-118PN  YZ-2 B Xy FU—HRA R/ Fv bk ¥600 @ @ YZ2R U¥ ‘X33" ¥3vs yeTIh
72-118FS  YZ-2R \yF7U—f 74—LY— b (3 SHA) ¥as0 e @ oD (ISVIIAVESR I=542T) ) Y1180 % %
75.11852 Y;-Q_/B-MAX?FE 96mm x 25mm viso @ @ Z2-S3 YZ-2 B "X33" :Ja'yﬂ OU“JQ#?VV?(OU‘J?H) ¥380 @ @
Ny FU—Z~R—H— (5mm/ 1 0mm/ 2 0mm) 72-53X YZ2F X33 YavIm XUV ¥380 @ @
20200 YZ2CA/NZ-2DTIVZAR NLOSYT/UVY /- ¥1550 @ ® Z2-54AJ YZ2R 'X33" Y3y PYvAMFv b ¥450 @ @
ROV 17/20mm F—Rk— ' 72-84s YZ-2f 7OV b “X33" YawvIkT« (QUVIHE) ¥840 @ @
zzeoieae G AR e Bﬁlﬁﬁéjlfﬁsai%uéé?yd ¥2200 @ @© z2s4L YZ2 R Ut X33 YavokT+ (0UVIH) ¥840 @ ©
— - : 72-84C YZ-2 @ “X33" YavohS— (3BES2EN) ¥640 @ @
Z22010L  YZ2R7IWERCYY—VYH ¥1800 0 & 55y YZ-2 B X33 Yavs AvF— ZN—4—(10fEA) ¥300 @ @
z2-201F  VZ2RPLEBALISYT MAL ¥420 © z2:59 YZ-2F X33 Y3 vITISRT 4 v~ ¥880 @ @
72-203A  YZ2 R PILSWHY—RIOY b ¥2,300 * *
Z2800F8  YZ2RID/h IR _ ¥1200 @ ®  poo0oAF  JOVK POS— HRF—h EY ¥380 @ ®
72.300FLO Eﬁ jﬁ;ﬂy‘:f‘;ﬁ"egfg;ﬂ?'j/ b (Fv bRE) ¥2000 ® @ B2OO9AR  UT PU5—YAP—LEY iggg )
25.300FL5 r\g-eﬁﬁ JOVh O7 BRIV N (Y v—VEES0 o000 * o, :iggg;': Z::iiiZX;iL tf-;‘:/ o : :
Z2-300FU  YzZ-2R 70Yk PvI\—P—L X9V~ ¥1,700 @ @ B2-010BC U \NTFEvUTRRXFPUVT H5—(2fEAN) ¥280 @ @
Z2-300RS YZ-2 B U¥ YAV k AR—Y— (FiEA) ¥400 * % B2-010RA Uy A=) PIRIL (1 EAN) ¥550 @ @
z0.300RF2  YZECA/YZ2DT/NZAR ZILSH UY YZXIYk Y2600 ® ® B2O10FH  BMAX2A H12 70> k 75 2IL(H12mm 6//\ M) ¥480 @ @
(Hiffl) (RR—Y—ft/ @ERINTE) B2-011S  4.5mm 1)L AR—Y— (2fBA - F)b—) ¥700 * *
24-300SRR Téa/)Y(ZggA;\LZL\?)Tﬁ! TILER UP YIAXTY b ¥2530 @ @ B2-S4AJ X' Y3y Ver I7YvAk Fuh(2fA- JI—) ¥320 * *
V2aE Pt e BXeE Y (G B2-300FL 7Ok ¥RV h(RF¥F—K/F0~) ¥480 * *
Z4-300LRF (1577 L) , ¥2,400 % * B2.300U (FZT;{/I;:T\;g_E’j_J) ~/UPTL—R Y650 & ®
zasootRR (72 iﬁ,fﬁ’g? VY AT k() ¥2530 % * B2-300FBN 70Ok JL—2 (FO— Y1 - F)b—) ¥680 * *
S =m 11 e e S B2-300FLS B-MAX2 Al A7« —/U® 7O k OFHRARDY b ¥1,700 % *
zeaooRup (ZEDTR FVSHUT 7= FoLROYE ¥1580 - *  Bo303IG  BMAX2R 95774 M PA KS—Yv TN (24A) ¥750 % *
Z2-300SRF  YZ-2 F U¥ HZIIY b (BIfll) (RF4—IL8Y) ¥2,090 x - B4-415R00 7Lk UP \TF+U7 (h—1> 0.0%) ¥3400 * *
Z2-300SRR  YZ-2 B UV YAk (&) (RF<—IL&) ¥1,980 % * B4-415R05  7ILER U¥ \TF+pU7 (h—1> 0.5[) ¥3400 * *
Z2-300RW YZ2RB U¥ Py—<IIVRE 9IAL (68) ¥710 % - B4-416R10 7I=R UY \TF+vU7 (b—1 1.0E) ¥3,400 * *
D PS8 U ) —— - B2-501MR  MR/RS K—ILF7@ Ya(~k L /R ¥1,300 x @
zesooruw (G BB TR ey T YT ¥3820 x - B2:501GS  MR/RS ¥77 78 K517 Av T (X5 1—ILE&) ¥980 @ *
72-302 YZ-2 B £¥ Ky IR (4FVH) ¥660 * - B2-501GG  MR/RS ¥¥FJM A% v b ¥200 @ *
72-302C  YZ-2CAR 3G PRy IR ¥860 @ - BD-500G0  BD-7/BD-5 A ¥¥FJH ‘0" U¥4 (YUY 4fEA) ¥200 @ @
72:302D3  YZ-2DTH 3G ¥y o2 (3%TA) ¥860 - @ BD/B-MAX F
72-302R  YZ2 @ *V KyIRA S/\—v—h ¥180 @ @ BD-S00CA  Fuam+v77 veoh (1tyk 2%A) Y580 * x
Z2-303| YZ-2 A 74 RS— yv Tk (PILZH) ¥200 @ © B2-503GM  FF7FTIR XFI "NLFF v b ¥1.200 @ *
72-303TA  YZ2R 7IVE® by T YvT b ¥1,380 @ @ B2-506 T RSATUVT (28A) ¥400 * @

HREOAEROMKE. FPERLEEIIHANDDET . JRMHEHRIGEMEE BHRE) ([COF, RFEMKSEBRICTTERTEV.



B2508TS MR/RS TR THwh/F7 ATUVY ¥700 * @ CS-HDL NAIL—R R—=ILFT TUR (J\AINT—75) ¥720 % *
B2-SG80 DP48 80T Z/\—Fv ¥380 @ @ CS-SLG Y=L HUR (OUVT /AR Y M) ¥860 * -
B2-670C ZUwIt— JCy R (28A) ¥640 @ @ ZC-TB4BA  48mm FHUE 5—V I\ )b (2FN) ¥790 * *
B2-670P ZUwIt— TL—h (28A) ¥1,700 @ @ SD-TB48 48 mm ¥—/two)L (D 4mm 27A) ¥300 - @
B2-670S ZUwI— ZATUVE /Ty b ¥200 @ @ ZC-TBS2A  B2mm FHVE 5—V\v o)L (2FA) ¥980 * *
SD-TB52 52mm #—>\y &)L (8 4mm 2FA) ¥300 @ @
B-MAX2 A H12 70 k kA )b (1 TO—) BM-T16 AV =R ¥650 * *
B2-821HY ¥400 @ @
(H12mm 68/\TH) ZCTI6M  #T7O—RAAYF—RKVY (T4 T L) ¥380 * *
B-MAX2 B H12 70 k KA b (RTA ) AJF v RBo 12m 0 UVY
B2-821HW ; ¥400 % * : v Ao 12m0 Uy
(H12mm 6/@/\T7H) YS-7A (FO/ITvoAYavomE) ¥1s0 e @
iy B-MAX4 I3 YS-6BH PSR Y3vIIVR K- (\—RI—h 4 ¥580
B4-827 Ut A )b (A TO— /H12mm 6 ATR) ¥400 © © PWER Y3 yI LY E AL (= FI=h 4EL) L
PIVER V3w IFvyT K=
B-MAX4 A YS-8BH TR ¥580 % %
B4-827W . ¥400 * * (N\—=F3—hk 4EN)
U AU (KT b /H12mm 6 &/\TA) 2C.108 BEAT Ty 55— Yigo e ®
B4-011F J0OY bk KERAIL T (3HD1 2mm) ¥720 @ * 255 1 Omin 6 Byt Do ETO =l
B4-011R U REMRAIL AT (HE1 2mm) ¥720 * @ ZC-206LLH (115 >/ 2E 16.8mm) ¥480 @ @
: : ZC-206LH 6@yt O RIV R R—JL (L1 X 6EA) ¥480 @ @
BM-010TPG  "C-clip® 1=/\—9JLA Va1~ b ¥380 @ @ ZC-206MH 6 @7 Ov RIY K K—IL (M U+ X 68A) ¥480 @ @
BM-O11 RAN NTEY ¥120 @ @ ZC-206SH 6 AT Oy RIY K Ki—)b (S YA X 6 {BA) ¥480 @ @
SP-O1TH  MAILN\T EY (N—K51T 4%A) ¥420 @ @ ZC-BH28TP  M2X8 HYAwy K §wEYS (1.5mm 7v&7) ¥280 @ @
BM-206 Oy RIY K IS5R7 4 vo)=Y ¥580 @ @ ZC-N4FL FIVER 4Amm AETSVY Fv b (EU— M 4BA) ¥680 % *
BM-206W Oy KIVK ISR74 v o=V (H) ¥580 * * ZC-8508 5. 0mm ZX—H—4 (0.05 0.1 0.2mm ) ¥450 % *
BM-508 FITIPRITIFY b ¥280 * @ 7C-s37 UYIRIY RAR—HY— (B3 X 7 Ty yp—) ¥100 @ @
BM-S812R  #if§® "ITvoR” Yavy vy (2EAN) ¥520 @ @ ZC-S350 ®3.1Xp50x05VLh ¥150 @ @
B2-S812A FIVEHE "TvoR" Yavy Fvv S : ¥920 % * ZC-YZ-2 YZ-2 FHILY— K ¥480 @ @
B2-5812AD 7{%‘;]{3;9‘{?*1’:; RLYR"0"UY T/ 2TUa— ¥300 % * ZD-505 3/32 FLyYavik—IL (F 7 24 8A) ¥150 % *
(_I az" 5 17 = 3( Cx iy B4-505T 3/32 55 AFVR—IV (F IR 16 @A) ¥1,200 * @
Y Yavy F—\— —= . -
ok kgD s iR o azoe s
“ P - o . N - —) h—.
IvIOR" Yavy F—)\—ERLY
BMSTI6T  GoX ko 1.1 6EN) ¥400 * % ZR-2006 ISvO PUTF Y b (Fry T, 2FA) ¥100 @ @
X Vaws F—IN— ER LY 75-507 FIR ASAMTUVY By ~ ¥200 * @
BM-S162T = ¥400 .
(KDA4~ ® 1.6 2{@EN) * K 7S-GWB TLELATO—ROA VY ¥780 % *
BMS152T X _Y3AVT T/ ERRY Y400 % * ZS-GWBN  T<5<#70—R94/ Y (FO—YAX) ¥780 @ @
(IS5 ©15 2{@N) _
BTN e zsewenH  Z0Z91X ¥1.200 % *
BMSIE2 X _TY3VIEALY Y400 * * TLEL FTO—K 94 YY (NEAF1—F1) -
(F59o 016 2fEN) U iy —
e 7 EX Ly YT-RW25 25g L=V NuFU—ozA b ¥1.100 % *
X PR ‘ (/SU— YA X 2(8A) ’
BMS172 oo s ¥400 * *
B-MAX2/4 1 “X” ¥awvs EARY ERRY
BM-S143 (TSwo¢ 1. 4x 3{@R) ¥400 * x
EvoRT? YavsmR 70V~ ATUVS (=)L)
YAS-650 N5 ) rcsy 1o ¥680 % *
EvOR7? YavIB 7OV~ RATUVT (TS5vY)
YAS-675 Ko ) P B ¥680 % *
EvOR7 YavIB 7OV~ ATUVI (FLVY)
YAS-700 KIS ey 1BFR ¥680 % *
EvORT? YavIR 70K RTUVT (LY R)
YAS-800 K5 s 1o F ¥680 * *
EvoR7 Yavsm@ 70V~ ATUVS (4I0—)
YAS-825 N5 ) rcey (o8 ¥680 @ *
EvORT? YavIB UV ATV (IN=T)b)
YAS-975 N ) Py e ¥680 % *
EvORT? Yav IR UV ZATUVT (T5vD)
YAs-1000 TS 28 e ¥680 % *
EvoRT Yavsm Uv ATUVT (FLVY)
vas-1025 IS O ¥680 % *
EvoRT Y3vIB UY RTUVY (FU—)
vas-1050 IS o e ¥680 @ *
EvOR7 YavIB 7OV~ ATUVT (FLUY)
YS-A750 gt ¥680 % *
Ev o7 YavsR 7OV~ ATUVS (FU—)
YS-A775 A ¥680 * *
EvORT? YavIB 7OV ATUVT (EVD)
YS-A800 it ¥680 % *
EyvoR7 YavsB 70V~ ATUVS (Ly R)
YS-A850 et ¥680 % *
EvOR7 YavIB 7OV~ ATUVY (4 10—)
YS-A875 gty ¥680 x @
EvOR7? Yyav R 70V~ ATUVY (d-ILR)
YS-A900 T ¥680 * *
EvoRT Yavsm Uv ATUVY (YY)
vs-A1175 PR ¥680 % *
EYvORT Y3vIB UY RTUVY (FU—)
vs-Aa1200 YRS S ¥680 x @
BB-1052 5¢X10¢ "PUVY Y450 @ @
BB-1050H HD.5¢x10¢ NPUVY (BMEESAT) ¥650 * *
#5X¢ 10 7707 Y—)LR K—ILRFUVH
D-079 Comn) ¥500 * *
BB-1357  $5% @13 7I0Y Y- ERFUT (2f8R) ¥580 % * K—YUZ RO [ @ % | ¥y FOBARELEDET,
BM-415R05/R10 A @ =1ZHEE K=ATVav
BB-1510 109X 15¢ "APUVY 2N ¥600 @ @ -
BB-85-4  59X8¢ FIAVF—ANFUVY (4EA) ¥880 * @ FN—YUR OBREEEEERDID, BVELPRUSEETEX CHIFINGDET,
CS-BG IOE IS FUR (RSRRR—ILA) ¥480 % *
cs-DG IOE FIYUR (FIR—IVA) ¥480 % * 2016.03

REOLEFRUEKE. FPERKEEIIHANDDET . RNMREHFLNGEEE BikE) ICDF, HFEMKEHEEICTTHETE.



AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

RCIJMODEL{CARS
S[IODELORRS

57D TJS5 > K YOKOMO

IIERFFHEKXA R/C H— (SYFTY bO—ILA—) OFFIX—H—TY, ZORMIE. 2AFEFIE. 2AKEFHE. I—0O v/ GEFIE.
ZUT R/C h—L—ADERIETHDIHFEFIEL—ATHER, 570 R/C A—<Z7ICERATNTLET,

HA2tt AT T 120-0005 FRFPEILXEHE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552
BRSO S~ 1285 - 130~ 178 (REEERA~S)



